



LABORATORY TEST REPORT

Form / Format No: 32

Page 1 of 1

Issued To: Pugmark Foods India Private Limited B/1002, Parksyde Residency, Indira Nagar, Nashik 422 010, Maharashtra,Maharashtra	Test Report No Date	100/05-2425/443 22 May 2024
	Date of Start of Test	08 May 2024
	Date of Completion of Test	22 May 2024
	Customer Ref.No	Covering Letter
Kind Attn :	Ref. Date	06 May 2024
	Sampling Plan	Sampling done by the party

Test Results

1 Set (5 Nos.) of Samples Said to be Industrial Grade VCI Compostable Plastic

Sr No.	Test	Unit	Results Obtained	Tested as per
1			Industrial Grade VCI Compostable Plastic (Sample -2)	
	Vapour Inhibiting Ability Test		No corrosion was observed	Guideline of IS 6263 : 2018

General Remarks

Sample Description:

- 1. This test report cannot be reproduced except in full, without written approval of the laboratory. This is not applicable when part report is given due to failure of the machine or test in progress.
- 2. Sampling done by the party. The test samples are submitted by the client. The sample descriptions provided in the test report are based on declaration by the party.

3.	This report	pertains to	the submitted	samples on	V.
v.	THIS TOPOIL	pertains to	tile subilities	Samples of	ш

(9x12)

------ End of Test Report------

Sachin .P.Adakane

TESTED BY

ane i wi wa

T M Mallik

ASST./DY./JT. DIRECTOR

Dr. Baburao Guduri

HEAD LABORATORIES DIVISION

Clement

This report is for Private use only Not to be used for publicity or Litigation